N:: Part Number ! Descripticn Qty Remarks
1 08.253C8 Plenum chamber base 1 |
2 08.25227 Choke union assembly, APS 1 !
i 3 ca8.21078 Cheake union assembiy 1 |
! 085.033.0181 | Copper washer 2 |
5 022.033.0196 | Banje, vacuum tank take cff 1
5 08.25434 Banjo bait assembly 1
4 €22.033.0202 | Sealing washer, banjo 2
8 6352546 Tube, Polyven, 1/8in dia. 1
L9 08.28123 Air inlet manifold assembly 4
. 10 08.258¢3 Iniet manifold 4 ’
I 08.258¢85 Trumpet, inlet manifold 8 Y Par of item 9
[ = 694858 . | Loctite 522 as reqd | )
12 894035 | Capscrew, 1/4in UNC x 1in 6 g Plenum bass and
13 8520358 Washer, plain, M8 18 manifclds fo engine
14 | 08.28588 Plenum chamber assembly tcp 1
- 08.25907 Plenum chamber top 1 !
15 | 08.26578 leed stub, air valve 2 \ Part of item 14
. 554858 | Eng. achesive 848 as reqd] )
186 £8.2614¢ i Idle air control valve 2 |
17 £8.28152 ! 'Q' ring 2
13 €8.28153 [ 'O'ring 2
19 08.26153 Clamp ring 2
20 08.258151 Screw, VAE attachment 4
21 08.23114 ' ring 3 Iniet manifold
22 08.26107 'O ring, top to manifold 3
23 08.20C08 Injector 3
24 £8.203C3 Injecter retaining clip 8
25 08.2530% Bolt, plenum chamber top g
26 692c92 Capscrew Mg x 35 2 Plenum chamber top
27 08.26127 Dowel 2 Plenum chamber tcp location
28 08.2591C Belt, plenum chamber top 2
29 08.26775 Throttle bedy, RH 1
20 08.26775 Throttle body, LH 1
31 C8.54412 Tamperpreaf cap 2 Idle bypass
3 693238 Bolt, M6 x 25 4
33 €92745 Capscrew, M6 x 25 4
34 592048 Washer, spring, M6 3 Thretie: bdyt planui
35 692056 Washer, plain, M8 8
et} 08.268%8 Bracket, cable clip 2
37 §92080 Screw, M5 x 12 4 b
38 | 692085 Washer, plain, M5 4 Bracket to plenum
29 £949C0 Cable clip 2
2 694604 Clip, cable to cable 1 RHD
- §52141 Nutlock 242 as reqd
40 834210 Capscrew, M8 x 16, sccket head 2
41 08.20C03 Senscr, air temperature 2




